
vsneor Humus: ASHLELE Company:  DOU  
Department UTILITY 

 

Yonder Hamm ASHLEY'S ELECTRIC 

 

   

NOW Vanden 

 

Location: WHITE BLUFF 

 

     

     

Now mildew ot Phone. 

!Immo 

Pei 1.0, ft or SA. e: 

  

HIGHLIGHT SPECIAL SITUATIONS ONLY 

 

Return Clseck to: 

Date required: 

  

    

Invoice 0 invoice Date Amount Job # Cost Code inter Co. GA. Account II GIL Acct. Description Dept. Gil. Comment (20 Characters) Amount 

2237 10/20/10 S 	1,204.98 —8410-9000 -uerocHmestouSseur 9091 rtecrtrocrwoRK s 	1 204 96 

k9Jrl-crao  

NV 1 n woo 

4tizat i 	rir.t 

NOV 1 V '1u1) 

• OME-OFFICE 

_ 
Total 5 	1,204.98 Total 5 	1,204 98 

Any variance to budget)  EMERGENCY GENERATOR —110..C.AL-L‘Cs 	 MJ...arP 
[...]
n...etot nworonnono 25 ton nom, MR hand OW bantam ard *WYK toots 

Ex. DDU-19 	 Page 1273 of 1698 	
DDU16 - 009323 



AIL 1.6,104.4 

P e CIA t rtA IN lb de:y e 

SDS 
PD. BOX 805 
RID visrA. TX 
76003-0805 

r 

	1 

Page 1274 of 1698 	 DDU16 -  009324 Ex. DDU-19 

combosor I 
tome 	6)1))4031ii-F;  
Wow 	  
war 	 2112 	 
Phone 

OW • ' leeerindort Writaloo itffat. 

'''.1.5-  il(Je,' 	ti'4fle 	.5'4 ' 	/-1 	r4 I . / 	- N  2 C -16,60,, 

• _ h ia oers 	-A.id 	e lec-)r) 	1:06,4S 

clar,' "i'er 	cit (-I've. - 	' 

.. • - 

. 	 _ • — 
. 

_ 
, 

.. 
. 

' - 	
. 

. ... 

, - 

Perm 1 inocralet4 

• 

wised 
Sigel, 

. 

sonottine... 	. L 
Commie 

None 
CC* 

2:6 76. Ot, lam 

romp limo* 

, 0 	Ca(157-Xtk,(70,4) 

	

bi1)4--T 	• 
-217  —*Y7 0 

DDU010198 



HARRY StlEAROUSE rat ail. 	 •1•10a 	 

 

     

•-r-W 

 

hi•la 	  

 

     

P.VAIN.C.Mutg nom 

0135 a•eeer DOC 
505 °naves UTILOWS 

   

a ad... 
filieutmobobt dap" 

Pluol. 

••••14 tier S.A. • 

 

tea*. WeSTE [44,1,77- 

 

   

IlleaKI Weft Watling Oill• 

   

 

am. alt 
a no... 

 

vessIDert. 

  

PLEASE RUSH 

*6 a 	1..... 	/a 4110 t 4111. aa110 

— 	IRO  osrolioa $ 15 939 00 9212-  62700 9 o nt, 250 Ion crane 7 man 3 tracloi $ 	15,030 OS 
a trailers road panneHlurchanses 

63 

nIn 

I 

, 

$ 15,93%30 TøIel 0 	15.039 00 

a a Gal sla earat 

r5c_.*...S.*.Ø Se wasteeewer plarK 250 ton crane, T min, 3 tractor trailers road sennll, fuel surnames 

eimara 

0 	we..., JANET PARKER 

o 
o 
so 
so 

Ex. DDU-19 	 Page 1275 of 1698 	
DDU16 - 009325 



Cteressur 1 

NNW oìl 1314-11( 
Mims 

Mom 

SDS 
P.O. Bax 806 
RIO 'VISTA TX. 
76093-0806 

irmpero 
I LI C j 

• • 	 • . ri,  ,,•••••..  

Pepr- 

ple4qe Nil,  /6 01  

ON 	1, - 	• Dmicnowl8 Itiothiss 10r1.. 

„<e4 .6144e QC...4r . 0 14 I.4.  • _ r 

• 2S0 4-on- 	Cr4pc * " 6.3 e5:001  

-7 ,.. • Ai em - 

' , -1(41.4u 	4re.: ler:4 	Li ,..4 k Cok n 4 e r 
' a ..64 	CI'  55).  leti •  

rod. 	'4. 
A . 

12 Ot. 61° 
+1 4 el :.g.if.c A 4 rzi 

, 

-- 

Prow% lac 11111100 	i 

. 

Tad 
SNP". 

r &aglow_ 

Commie 
Mows 
CC* 

Eq*es 

*Tow.  

r'' 
!Moths Orib 

DDLIOi 0200 

Ex. DDU-19 	 Page 1276 of 1698 	
DDU16 - 009326 



White Sluff Water & Sewer - All Invoices found in our possession 
INVOICES - Job Lists from Novfelon - Sided: 1/20,97 through 12/30/07 
Jobs: 9192, 9252 

Job 0 Job Nom* 
9282 Sewm Piaui tir*radc 

Invoice 	Invoice 
Amount • Amount . 	 Pasting 

Water 	Sewer 	Vendor 	Dote Document No. 	 Deecdpllon 
115539 00 SOS 	5,11200b AP002706 	Set Warterweler Plant, 250 7ori Crane, 7 men, 2 1re 
$ 2 676 00 SOS 	0a17006 AP0012-07 	25 Ton Crane Std Hand Rall Blower, end Electric 8 

$ 10 515 00 

Peg. 1 of 

Ex. DDU-19 
	

Page 1277 of 1698 	 DDU16 - 009327 



Double Diamond Properties C 
	

' tido' ts.$: SDS 	 Check No : 19952 	 06/10/08 

	

SOS 	  
Reference 	 .1/eze1ceIlati-  &on Amount 	Denriaion 	 Not Amount Pak!  

1230.00 Ernorposzy Repigra lo Sew alOwn  1.230.CO 101 
	

511 S'011 

Totals : 1,230.00 ,230.00 

Double Diamond Properties ConstruotIon Jehtalpart Chace Bank 
10100N Central EAptcimay, $4liff 600 

Oallas, rx 75211 	 Onus. 	 32-115/1110 

•••• ONE THOUSAND TWO HUNDRED THIRTY AND oileo DOLLARS 

SOS 
P.O. Box am 
Rio Vika, TX 75093  

Check Ami IS 1,230.00 
Check Dale I 06/10/08 

Check Ho 1 19952  

". COPY *** 
Your Signaluro Here 

Pay 
To the 
order 
of : 

DDL1010207 

Ex. DDU- 1 9 Page 1278 of 1698 DDU16 - 009328 



haw 

A.:counts 111911)11 GoMnip roan 

SDS 
	 CoMpany: DDC 

Wooer Maw. SOS 
	 Owlb UTILMES 

11..VasolorNort 	 ,.....vvivrE BLUFF 

1.41. 4441•10. *f 	PO BOX 9135, RIO VISTA. TX 790113.01305 

 

1031/1.1010 NMCW.11111ATIONS ONLY 

VENDOR 

   

*Ivrea 

Rod 1.0.• • M.S.* 

 

horn Cabocktc 

Das. mein* 

    

    

In.ace• broole. Pia ANS CAM C.10 IOW Cs. OIL Accord 0 0.01. 414.Commiral pa Cromotoril Aar. Maw an_Aame.Oredutlow 

1471 05/15/013 $ 	1,230.00 DM 0455-0000 /taa.amsapwo 9090 EMERGENCY REPAIRS TO Ell BASIN BLOWERS $ 	1230 00 

, 

MAY i 5 REcil _ 

HAY 1 6 VD 

, 

Total $ 	1,230.00 Total $ 	1.230.00 

EMERGENCY REPAIRS TO SEWER BLOWERS 

REWIND AND INST EQUAUZATION BASIN BLOWER 

try wires Inad.4) 

PdòF .IANET PARKER 

HARRY SHEAROUSE 

P.3 

CO 

File WM 	 AGM. 

\ 

Ex. DDU-19 Page 1279 of 1698 
DDU16 - 009329 



Ple4se (ASA 10-ga. 	e 

SDS 
Oa. PD. BOX 805 	

limb 
 

BD VISTA TX. 
76098-0805 

1 4-11 71 

INVOICE 
• L.:A."-  • 

  

litt I 

OrderNa. 	  
Asp 
FOB 

Adilkess 

Me* 

   

  

17P 	 

  

      

' ottmerealero UP 114100,„ TOTAL 

ettii'ce "cAlt. 	F a• I, 10  cuil----, rp.,,,-...1 - `. 
an d 	(ii.1 ,14_11 . 

.. 

: - 	
-• 

— 

".. : 

' .. 	
- 

I... 

. 	 . 	
.1 

-.• 

. 	 . 

- 

..• ' 

1 	' 	

llor ROM i 

'Imams, 
skipper* 

rimella 1 saiestonc... 
• 

Owornaits -Tow / .2 3 0. Oa 
Mom 
COO 

1 
raw theta* 

Dom 

DOOM 0289 

Ex. DDU-19 
	

Page 1280 of 1698 	 DDU16 - 009330 



Double Diamond Properties C Vendor No : AjHBHA 	 Check No 18331 
Ashbrook Simon-Harltey 

10/16/07 

Reference 	 Invoice Dale Gross Amount 	 Description 	 Net Amount Paid 

Invon,e 0 F0525 09/25/07 37,330 00 	Invoice 11679 

 

87.33G GO 

  

0  

 

Totals : 	87,330.00 87,330.00 

Double Diamond Properties Construction 	Rts1argan Chase Bank 
Check Amt 87,330.00 10100 N. Central Expressway, Sinte 600 

Dallas, 7X 75231 	 O011is, Texas 32-1151110 Check Date 10/16/07 
EIGHTY SEVEN THOUSAND THREE HUNDRED THIRTY AND 0/ 00 DOLLARS 

Pay Check No 18331 

To the 
Ashbrook Sornon-Harney 

order 	11800 East Hardy 
of : 	Houston, TX, 77093-1098 *** COPY *** 

Your SviatLre Here 

Ex. DDU-19 Page 1281 of 1690DU16 - 009331 



2/07  ACCOVItine Use Ottly 

Accounts Payable Coding NMI 

WPM*. Vonifir 6 	5 	1-1  
Wei.. New 

.15.. Vara.; Nam Ashbrook Simon-Hartley 

11600 East Hardy, Houston, TX 77093-1096 

Mama 281.965A472 
1.04 LIG • or • O. 	 ,02 	 7s 	0 

51.001•11 5.1500 Ow* .1055 CaM C.d. 1.4.0 C5 GA. Ammo* 0 Gil Asti Deasninkla 0.pl 05. Glom.* all C5..50•01 

070925 09/25/07 $ 	87,330.00 5012 02700 1650-0050 wiP.PC Sewer plant - 20% submittal fee $ 43,665 00 

, DDU 8455-0000 ro.... s.....Pw. 9090 Sewer plant - 20% submittal fee $ 43.665 00 

Total $ 87.330 00 Total $ 87.330 00 

C.11005 Sub Comae* (30 415000**1 

Dounplwn *warm 5•••saaan • New sewer plants for White Bluff and Rock Creek 

any *rums * 

Pr...wear JENNIFER WILLHOI 

apwdW RICHARD 

Ex. DDU-19 

F Bonn 	 Pea Apvayila 	  

Page 1282 of 1698 
DDU16 - 009332 

C004011ny DDC 

1,000nown- CONSTRUCTION 
....N. ROCK CREEK/WHITE BLUFF 

HIGHLIGHT SP G1AL SITUATIONS ONLY 

Retsre Cn,V. t.  

nynarad 



P R PO S A L. ACIO 	Ashbroot.-0.01/4„ 
SimoViadler 

To: 
	

Eric Fields 
WEI 410 IASTETAITI IMMEIT MINIS 

Project: 
	

Rock Creek, TX 

Quote No.: 2007-2302 R2 

Process Systerns Group 
11600 East Ilardy 
Houston, Texas 77093-1098 
Phone: (281) 985-4472 
Fax: (281) 985-4431 

Email: jose.garza(i0s-h.com  

This proposal has not been published and is the sole property of Ashbrook Simon-Hartley 
Operations, l, P; it is lent to the borrower for his confidential use only. In consideration of this 
loan. the borrower promises to return it upon request and agrees that it shall not be reproduced, 

copied, lent, or otherwise disposed of directly or indirectly. nor used for any purpose other than 
that for which it is specifically furnished. 

Ashbrook Simon-I lartley is pleased to propose one ( ) Hydro-AerobicsT" Model I 1-50M15-
SHM(C prefabricated steel complete mix activated sludge wastewater treatment system as 
manufactured by Ashbrook Simon-Hanley, Houston, Texas. Ashbrook Simon-Hartley is 
certified to the IS() 9001 quality standard. 

Basis of Desien 

Average Daily Flow Rate: 
	

50,000 gpd 
Peak Daily Flow Rate: 

	
150,000 epd 

Influent Temperature: 
	

21 °C 

Elevation: 
	

721 ft AMSL 

1301): 

TSS: 

TKN: 
Ammonia-N: 
Phosphorus-P: 
pll: 

Influent 

200 mg/L 
240 mg/L 
40 mg/L 
25 mg!L 
8 mg/1.. 
6.5 — 8.5 

Projected Effluent 

< 10 mg/L 
15 mga. 

N/A 
N/A 

N/A 

020072102 P - 09.25.07 R2Aloc 
	

Page i of I I 

Ex. DDU-19 	 Page 1283 of 1698 	 DDU16 - 009333 

September 25. 2007 



Ashbrook Quote No.: 2007-2302R2 
September 25, 2007 /UM --011assu --- 

SlinotHartler 
"WEI Ul IMITIVATER TREITAIIT SOIVIOIS 

Scope of Supply 

Primary Screening Devices 

One (1) 
	

6 inch diameter inlet flange 
One (1) 
	

Manual bar screen, inclined with drying rack, integral with the aeration chamber 

Aeration Chambcr 

One (1) 	3 I ,250 gallon aeration chamber 
Two (2) Blower motor units, Gardner Denver model 4LP Sutorbilt , with capacity of 349 scfm 

at 5.23 psi2, powered by a 15 hp, 230 volt, 60 11z, 3 phase ODP rnotor, mounted on a 
fiberglass base with hood and inlet filter/silencer 

One (1) Coarse bubble diffused aeration system designed for 253 scfm 
One (I ) 	Pressure relief valve and pressure gage, mounted in air manifold 
One (1) 	Main control panel, mounted in NEMA 3R enclosure with rnagnetic starters, circuit 

breakers, programmable time clock, and HOA switches, 230 volt, 60 Hz, 3 phase 

Mechanical Clarifier 

One (I) 
One (1) 
One (I) 
One (1) 

One (1) 
One (1) 
Two (2) 
One (1) 
One (1) 
One (1) 
One(I) 

14 diameter circular mechanical clarifier, with 8'-7" side water depth 
4' diameter inlet stilling well with 6 inch inlet feed pipe 
Structural steel support bridge 
Clarifier drive unit, consisting of a helical gear speed reducer coupled to 1/3 hp, 230 
volt, 60 Hz, 3 phase motor 
4" diameter torque tube, to mount scum skimmer arm and rake anus 
Scum skimmer arm and scum trough 
Rake arm assemblies, with neoprene squeegee blades 
2 1/2"diameter airlift sludge return pump and piping 
r diameter airlift scum return purnp and piping 
Scum baffle 
Clarifier outlet trough, equipped with adjustable v-notched weir plates 

Sludge Holding Chamber / Aerobic Digester 

One (I ) 	12,477 gallon sludge charnber, integral to the aeration tank, aerated with air from the 
main blowers 

One (1) r diameter supernatant decant airlift assembly 
One (1) Coarse bubble diffused aeration system designed for 51 scfm 

D20(172302 - P - 09 25 07 R2 doe 	 Page 2 of 11 

Ex. DDU- 1 9 
	

Page 1284 of 1698 	 DDU16 - 009334 



Ashbrook Quote No,: 2007-2302R2 
September 25, 2007 	

Simmtliartier 
PAM 	IVAMIATEN rlfarlifIT SIIIIITIOH 

Disinfection Equipment 

One ( l ) 
One (I) 
One (1) 

2,083 gallon chlorine contact tank, integral to clarifier 
Tablet chlorinator, Sanuril 1000 
Ultrasonic flowmeter, Milltronics model OCMIII with a Partlow model 5000, circular 
chart recorder, 10" diameter. 7-day totalizing, mounted within a NEMA 3R painted 
steel enclosure pre-set & pre-wired. 

Corrosion Prevention 

Light (8) 
One (1) 
Onc (1) 
One (1) 
One(l) 

Magnesium anodes, 17 lbs. each 
interior surface sandblast SSSP-SPIO, near white 
Exterior surface sandblast SSSP-SP6, commercial blast 
Coat of interior surface protection, Tnemec series 46H-413, 8- l 0 mils TDFT 
Coat of exterior surface protection, Tnemec series 4611-413, 8-10 mils TINT 

Service Walk-way 

One ( ) 	Lot of grating to cover 3 walkway down the length of the tank and service areas, 18 
gauge galvanized, non-skid, approximately 330 ft. 

One (1) 	Lot of painted steel schedule 40 pipe handrail 2 rail with kick-plate, to enclose 
grating, approximately 170 linear ft. 

One ( ) 	45 degree access stairway with checker-plate stair treads, and painted steel handrail 

Manufacturer's Services 

One ( ) Trip consisting of three (3) eight-hour days of startup service by an Ashbrook Simon-
1 lartley Operations, LP Service Technician to instruct the owner's personnel in proper 
startup. operation and maintenance of the system 

Clarifications and Excentions 

The following equipment and services are not provided as part of this proposal 

• Electrical connections and wiring to the control panel(s) 

• Drain valves and all interconnecting piping outside plant walls 
• Blower manifold to plant 

• Conduit and wiring 

• Field welding or wiring 

• Plant lighting 

• Concrete foundation or base slabs 

• Supply and installation of clarifier grout 

• Embedding of the base channels in the foundation including welding 

1)20072302 - P - 0 25 07 R2 doe 	 Page 3 or 1 

Ex. DDU-19 
	

Page 1285 of 1698 	 DDU16 - 009335 



Ashbrook Quote No.: 2007-/.302R' 
September 25, 2007 	

Sim*Hartley* 
iirri MIIISTININ worm MIMI! 

General Notes 

I Excavation. crane off-loading, touch-up paint, plumbing to the plant, connection of anodes. 

installation of grating, handrail and component equipment, electrical wiring. and filling of the 
tank for testing are to be done by the general contractor. 

1. Electrical wiring. junction box/disconnects, gaskets, and hardware for valves to be supplied 
by the installing contractor. Provisions for valve access to be provided by the installing 
contractor. Valves shall he shipped loose for installation by the installing contractor. 

3. All field wiring is to be done by the installing contractor. 
4 .1 here is no provision included in this quoted price, unless noted, for field erection 

supervision, tests, inspections or adjustments of equipment. If factory representative is 
required fOr any of these services, please refer to "Service Terms" enclosed. The equipment 

offered by Ashbrook Simon-1 lartley Operations, LP is our standard design. materials and 
manufacture. In thc event that these items of equipment are subject to any alteration in design 
or materials or manufacture by the contractor, owner, owner's agent or engineer, such 
Aterations shall be subject to change in the contract price and/or delivery schedule. 

5. Detail civil engineering. mechanical and electrical design arc excluded from the above 
proposal 

6. All piping outside of the reactor basins is to be done by the installing contractor. 

7 . 

	

	Cost of performance testing and analytical work associated with start-up, commissioning and 
testing are excluded from the above proposal 

8. This Secondary system will measure approximately 54'-4" king x IT wide x I I tall, 
weighing approximately 37,400 lbs. ernpty, and will be delivered to the jobsite in one (I) 
section. 

9. The mechanical clarifier will each be delivered to the jobsite in two (2) sections, each section 
weighing approximately 11,000 lbs. Field welding will be required by others. 

Pricing 

Price, F.O.B. factory, with freight allowed to Rock Creek, TX, off 
loading to be by others 	 S223,650 

Ta xes 

The quoted pricc does not include any local, state or federal taxes, permits or other fees. Any 
taxes or fees that may apply must bc added to the quoted price and paid by the buyer. 

Note: Ashbrook is only registered to collect and remit sales tax in the following states, Texas, 
Luuisiana, Florida, California and North Carolina. Taxable projects located in states outside 
these will need to accrue and pay these taxes direct to said state. 

0.10012302 - P 09 25 (17  R2.th,c 	 Page 4 of 11 

Ex. DDU-19 	 Page 1286 of 1698 
	

DDIJ16 - 009336 



Ashbrook Quote No.: 2007-2302R2 
September 25, 2007 Asb 

Simoti!artier 
WEI Iis Instrvias riellrifir PRIMUS 

Proposal Acceptance 

This proposal is offered for acceptance within thirty (30) days from date of this quotation or date 
of bid opening, whichever is the later date. Prices are subject to review thereafter. Prices are 
firm, based upon receipt of a Letter of Intent or Purchase Order and notice to proceed within this 
thirty (30) day period and the review and for return of submittal drawings to Ashbrook Simon-
Hartley within thirty (30) days. Delays caused by slow return of submittals or other 
manufacturing delays caused by the contractor, owner, owner's agent or engineer may result in 
additional charges of I% per month for such delays or part thereof. 

Escalation 

Given the current volatility in steel prices over the past twelve months, Ashbrook Simon-Hartley 
has made this offer based upon shipment of the offered products contained herein within the 
schedule dictated above. Should the projected shipment schedule fall outside this period for an), 